
 

 

 
TA Techno

CFR47 Par

of demonst

 

 
 

ology (Shangh

rt 2 (2019)/ F

trating compl

Pr

TA T
N

   

RF

Applica

FCC ID 

Product

Model 

Report N

Issue Da

hai) Co., Ltd. 

FCC CFR47 P

iance with the

repared by: P

Techn
No.145, Jintan

F TES

nt ZT

SR

t W

Di

ZT

No. R2

ate Se

tested the ab

Part 27C (201

e requiremen

 
Peng Tao 

ology
g Rd, Tangzhe

TEL: +8

FAX: +86‐0

 
 
 

ST RE
 
 
 

TE Corpo

RQ-ZTE8

CDMA/LT

gital Mob

TE 8010

2008A054

eptember

bove equipme

19). The test 

nts as docume

y (Shan
en Industry Pa

6‐021‐507911

021‐50791141

EPOR

oration 

8010VF 

TE Multi-

bile Phon

48-R1 

r 10, 2020

ent in accorda

results show 

ented in this r

Approve

nghai)
ark, Pudong Sh

141/2/3 

1/2/3‐8000 

RT 

-mode  

e 

0 

ance with the

that the equi

report.  

 

d by: Kai Xu 

) Co., L
hanghai, Chin

e requirement

pment tested

Ltd. 
a 

ts in FCC 

d is capable 



 
 RF T

TA Techno
This report sh

1  Test L

1.1  N

1.2.  T

1.3  T

2  Gene

2.1  A

2.2  G

3  Applie

4  Test C

5  Test C

5.1  R

5.2  O

5.3  B

5.4  P

5.5  F

5.6  S

5.7  R

6  Main 

 

 

Test Report   

logy (Shangh
hall not be repr

Laboratory ..

Notes of the 

Test facility .

Testing Loca

eral Descript

Applicant an

General info

ed Standard

Configuratio

Case Result

RF Power O

Occupied Ba

Band Edge C

Peak-to-Ave

Frequency S

Spurious Em

Radiates Sp

Test Instrum

              

hai) Co., Ltd. 
roduced except 

..................

Test Repor

..................

ation ...........

tion of Equip

nd Manufactu

rmation ......

ds ...............

on ...............

ts ...............

Output and E

andwidth ....

Compliance 

erage Power

Stability .......

missions at A

urious Emis

ments .........

 

             

            
t in full, without

TABLE

...................

rt .................

...................

...................

pment under

urer Informa

...................

...................

...................

...................

Effective Isot

...................

..................

r Ratio (PAP

...................

Antenna Term

ssion ...........

...................

             

      TA-MB
t the written ap

 

E OF CO

...................

...................

...................

...................

r Test ..........

ation............

...................

...................

...................

...................

ropic Radiat

...................

...................

PR) ..............

...................

minals ........

...................

...................

 

 
              

B-05-003R   
pproval of TA Te

NTENT

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

ted Power ..

..................

..................

..................

..................

..................

..................

..................

     Report N

            
echnology (Shan

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

No.: R2008A054

    Page 2 o
nghai) Co., Ltd. 

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

48-R1 

of 45 

................ 4

................ 4

................ 4

................ 4

................ 5

................ 5

................ 5

................ 7

................ 8

................ 9

................ 9

.............. 14

.............. 22

.............. 32

.............. 35

.............. 38

.............. 41

.............. 45

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Nu

Da

No

All

on

an

 
 RF T

TA Techno
This report sh

umber Tes

1 
RF

Ra

2 Oc

3 Ba

4 Pe

5 Fre

6 Sp

7 Ra

ate of Testing

ote: PASS: T

FAIL: Th

 indications 

 interpretatio

d are publis

Test Report   

logy (Shangh
hall not be repr

st Case 

F Power Ou

adiated Powe

ccupied Band

nd Edge Co

ak-to-Avera

equency Sta

urious Emis

adiates Spur

g: August 16

The EUT com

he EUT does

of Pass/Fai

ons and/or o

shed for info

              

hai) Co., Ltd. 
roduced except 

Summ

utput and Ef

er 

dwidth 

ompliance 

age Power R

ability  

ssions at Ant

rious Emissio

6, 2020 ~ Se

mplies with 

s not comply

l in this repo

observations

rmational pu

             

            
t in full, without

mary of M

ffective Isot

Ratio 

tenna Term

on 

eptember 3, 

the essentia

y with the es

ort are opinio

s of test resu

urposes only

             

      TA-MB
t the written ap

Measure

Clau

ropic 
2.104

2.104

27.53

27.50

2.105

inals 2.105

2.105

2020 

al requireme

ssential requ

ons express

ults. Measur

y. 

 

 

 
              

B-05-003R   
pproval of TA Te

ment Re

use in FCC 

46/27.50(h)

49 

3(m)  

0(d)/KDB97

55 / 27.54

51 /27.53(m

53 /27.53(m

ents in the st

uirements in

sed by TA Te

rement Unce

     Report N

            
echnology (Shan

esults 

rules 

(2) 

71168 D01(5

m)  

m) 

tandard. 

 the standar

echnology (S

ertainties we

No.: R2008A054

    Page 3 o
nghai) Co., Ltd. 

5.7) 

rd. 

Shanghai) C

ere not take

48-R1 

of 45 

Verdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

Co., Ltd. bas

n into accou

sed 

unt 



 
 RF T

TA Techno
This report sh

1 Tes

1.1 Not

This repor

(shangha

conditions

into accou

regulatory

 

1.2. Tes

FCC (Des

TA Techn

list of test 

A2LA (Ce

TA Techn

Accreditat

 

1.3 Tes

Compa

Addres

City: 

Post co

Country

Contac

Telepho

Fax: 

Website

E-mail: 

 

Test Report   

logy (Shangh
hall not be repr

st Labor

tes of the 

rt shall not b

ai) co., Ltd. 

s and modes

unt and are p

y compliance

st facility 

signation nu

ology (Shan

facilities rec

ertificate Nu

ology (Shan

tion to perfo

sting Loca

any: TA

s: No

Sh

ode: 20

y: P. 

t: Xu

one: +8

+8

e: ht

xu

              

hai) Co., Ltd. 
roduced except 

atory 

Test Repo

be reproduce

The results 

s of operatio

published fo

e of the app

 

umber: CN1

nghai) Co., L

cognized to 

umber: 3857

nghai) Co., L

rm electrom

ation 

A Technolog

o.145, Jinta

hanghai 

01201 

 R. China 

u Kai 

86-021-5079

86-021-5079

ttp://www.ta-

ukai@ta-sha

             

            
t in full, without

ort 

ed in full or p

documented

on as describ

or informatio

licable stand

1179, Test F

Ltd. has bee

perform ele

7.01) 

Ltd. has bee

magnetic em

y (Shangha

ng Rd, Tang

91141/2/3 

91141/2/3-8

-shanghai.co

anghai.com

             

      TA-MB
t the written ap

partial, witho

d in this repo

bed herein .

onal purpose

dards stated

Firm Regist

n listed on th

ctromagneti

en listed by A

ission meas

i) Co., Ltd.

gzhen Indus

000 

om 

 
              

B-05-003R   
pproval of TA Te

out the writte

ort apply on

Measureme

es only. This

d above. 

tration Num

he US Fede

ic emissions

American As

surement. 

stry Park, Pu

     Report N

            
echnology (Shan

en approval 

ly to the test

ent Uncertai

 report is wr

mber: 44662

eral Commun

s measurem

ssociation fo

udong Shang

No.: R2008A054

    Page 4 o
nghai) Co., Ltd. 

 of TA techn

ted sample, 

nties were n

ritten to supp

26) 

nications Co

ments.  

or Laborator

ghai, China 

48-R1 

of 45 

nology 

under the 

not taken 

port 

ommission 

ry 



 
 RF T

TA Techno
This report sh

2 Ge

2.1 Ap

Applica

Applica

Manufa

Manufa

2.2 Ge

Model 

IMEI 

Hardwa

Softwar

Power 

Antenn

Antenn

Test Mo

Test Mo

LTE Ca

Maximu

Rated P

Extrem

Extrem

Operati

 

Adapte

Adapte

Adapte

Adapte

Battery

Test Report   

logy (Shangh
hall not be repr

eneral De

plicant an

ant 

ant address

acturer 

acturer add

neral info

are Version 

re Version 

Supply 

a Type 

a Gain 

ode(s) 

odulation 

ategory 

um E.I.R.P. 

Power Supp

e Voltage 

e Temperat

ing Frequen

r 1 

r 2 

r 3 

r 4 

y 1 

              

hai) Co., Ltd. 
roduced except 

escriptio

nd Manufa

s 

dress 

rmation 

ply Voltage: 

ture 

ncy Range(s

             

            
t in full, without

n of Equ

acturer Info

ZTE Corpo

ZTE Plaza,

District, She

ZTE Corpo

ZTE Plaza,

District, She

EU

ZTE 801

IMEI 1:8

IMEI 2:8

z10A 

ZTE Bla

Battery/A

Internal A

-1.2dBi 

LTE Ban

(LTE)QP

5 

LTE Ban

3.85V 

Minimum

Lowest: 

) 

LT

EU

Manufac

Model: S

Manufac

Model: S

Manufac

Model: S

Manufac

Model: S

Manufac

             

      TA-MB
t the written ap

uipment u

ormation

ration 

, Keji Road 

enzhen, Gu

ration 

, Keji Road 

enzhen, Gu

UT Descripti

10 

8630140500

8630140500

de V2020 S

AC adapter

Antenna  

 

nd 7 

PSK,16QAM

nd 7:  

m: 3.4V   M

-10°C    H

Mode 

E Band 7 

UT Accesso

cturer: Jiang

STC-A520A-

cturer: SHEN

STC-A520A-

cturer: Jiang

STC-A520A-

cturer: SHEN

STC-A520A-

cturer: NingD

 
              

B-05-003R   
pproval of TA Te

under Te

South, Hi-T

angdong, 51

South, Hi-T

angdong, 51

ion 

01277 

02770 

SmartB01-PT

M, 64QAM;

23.14dB

Maximum: 4.

Highest: +55

Tx

250

ory 

gsu Chenyan

-B 

NZHEN RUI

-B 

gsu Chenyan

-A 

NZHEN RUI

-A 

De Amperex

     Report N

            
echnology (Shan

est 

Tech, Indust

18057, P.R.C

Tech, Indust

18057, P.R.C

T_ACC01 

Bm 

4V 

5°C 

x (MHz) 

0 ~ 2570 

ng Electron 

JING INDU

ng Electron 

JING INDU

x Technoiog

No.: R2008A054

    Page 5 o
nghai) Co., Ltd. 

rial Park, N

China 

rial Park, N

China 

Rx (M

2620 ~ 

Co., Ltd. 

STRIAL CO

Co., Ltd. 

STRIAL CO

y Ltd. 

48-R1 

of 45 

anshan 

anshan 

Hz) 

2690 

O LTD 

O LTD 



 
 RF T

TA Techno
This report sh

Battery

Earpho

Earpho

USB Ca

USB Ca

Note: 1

the

2. Ther

through

Earpho

Test Report   

logy (Shangh
hall not be repr

y 2 

one 1 

one 2 

able 1 

able 2 

. The EUT i

e applicant. 

re is more th

hout the com

one 1/ USB C

              

hai) Co., Ltd. 
roduced except 

s sent from 

han one Ada

mpliance tes

Cable1) will 

             

            
t in full, without

Model: L

Manufac

Model: L

Manufac

Model: J

Manufac

Model: D

Manufac

Model: U

Manufac

Model: U

the applican

apter/Earpho

t respective

be recorded

             

      TA-MB
t the written ap

Li3949T44P8

cturer: SCUD

Li3949T44P8

cturer: JUWE

JWEP1036-Z

cturer: Shen

DEM-6 

cturer: Luxsh

USB-TC20-W

cturer: kingp

USB-TC20-W

nt to TA and

one /USB Ca

ly, and howe

d in this repo

 
              

B-05-003R   
pproval of TA Te

8h906450

D (FUJIAN) 

8h906450

EI ELECTRO

Z01R 

Zhen FDC E

hare Precisi

W-100-M-L

power-tech

W-100-M-L

d the informa

able, each o

ever, only th

ort. 

     Report N

            
echnology (Shan

Electronics 

ONICS CO.

Electronic C

on industry 

ation of the E

one should b

he worst cas

No.: R2008A054

    Page 6 o
nghai) Co., Ltd. 

Co., Ltd. 

,LTD 

Co.,Ltd 

Co., Ltd. 

EUT is decla

be applied 

se (Adapter 

48-R1 

of 45 

ared by 

2/ 



 
 RF T

TA Techno
This report sh

3 Ap

According

following s

 

Test stan

FCC CFR

ANSI C63

Referenc

FCC CFR

KDB 9711

 

 

Test Report   

logy (Shangh
hall not be repr

pplied Sta

g to the spec

standards: 

dards: 

R47 Part 27C

3.26 (2015) 

e standard

R47 Part 2 (2

168 D01 Po

              

hai) Co., Ltd. 
roduced except 

andards 

cifications of

 

C (2019) 

: 

2019)  

wer Meas L

             

            
t in full, without

f the manufa

License Dig

             

      TA-MB
t the written ap

acturer, it mu

gital System

 
              

B-05-003R   
pproval of TA Te

ust comply w

ms v03r01

     Report N

            
echnology (Shan

with the requ

No.: R2008A054

    Page 7 o
nghai) Co., Ltd. 

uirements of

48-R1 

of 45 

f the 



Tes

RF Powe

Effectiv

Radia

Occupie

Ban

Com

Peak-

Pow

Freque

Spuriou

at Anten

Radiate

Em

Note: 1. 

2. The m

 
 RF T

TA Techno
This report sh

4 Tes

Radiated 

EUT stand

(horizonta

the worst 

 

All mode a

Subseque

The follow

The follow

 

Test mode

st items 

er Output an

ve Isotropic 

ated Power 

ed Bandwidt

nd Edge 

mpliance 

to-Average 

wer Ratio 

ncy Stability

us Emissions

nna Terminal

es Spurious

mission 

The mark “O

mark “-” mea

 

Test Report   

logy (Shangh
hall not be repr

st Config

measureme

d-up position

al and vertica

case was re

and data rat

ently, only th

wing testing 

wing testing 

es are chose

Ba

5 

nd 

 

 

O 

th O 

O 

O 

y O 

s 

ls 
O 

s 
O 

O” means th

ns that this 

              

hai) Co., Ltd. 
roduced except 

guration 

ents are perf

n (Z axis), li

al), the wors

ecorded. 

tes and posi

he worst cas

inLTE is set

in different B

en to be rep

andwidth (M

10 15

O O 

O O 

O O 

O O 

O O 

O O 

- O 

hat this confi

configuratio

             

            
t in full, without

formed by ro

e-down pos

st emission w

itions and R

e emissions

t based on th

Bandwidth is

orted as the

MHz) 

5 20 

O 

O 

O 

O 

O 

O 

O 

guration is c

n is not test

             

      TA-MB
t the written ap

otating the E

ition (X, Y a

was found in

RB size and m

s are reporte

he maximum

s set to deta

e worst case

Mo

QPSK 1

O 

O 

O 

O 

O 

O 

O 

chosen for te

ting. 

 
              

B-05-003R   
pproval of TA Te

EUT in three

axis). Receiv

n position (Z

modulations

ed. 

m RF Output

ailin the follo

e configuratio

odulation 

6QAM 64

O 

O 

O 

O 

O 

- 

- 

esting. 

     Report N

            
echnology (Shan

 different ort

ver antenna 

Z axis, horizo

s were inves

t Power. 

owing table: 

on below for

4QAM 1 

O O 

O - 

O O 

O - 

O O 

- O 

- O 

No.: R2008A054

    Page 8 o
nghai) Co., Ltd. 

thogonal tes

polarization

ontal polariz

stigated. 

r LTE Band 

RB 

50% 1

O 

- 

- 

- 

O 

- 

- 

48-R1 

of 45 

st planes. 

 

ation) and 

7: 

Ch

100% L

O O

O O

O O

O O

O O

- O

- - 

Test 

hannel 

M H

O O

O O

- O

O O

O O

O O

O -



 
 RF T

TA Techno
This report sh

5 Tes

5.1 RF 

Ambient 

 

Methods 

During the

power tran

1. The tes

a)  Conn

antenna i

non-condu

b)  Key th

level (LVL

peaks. If a

reading a

battery vo

during tran

c)  Repla

whose ga

same loca

d)  Conn

(in dB) as 

maximum

e)  Deter

b) and d) 

f)  The m

g)  When

it is neces

filters, com

point whe

EIRP (dBm

where:dBd

EIRP (dBm

The RB a
 

Test Report   

logy (Shangh
hall not be repr

st Case R

Power Ou

condition 

Tempera

23°C ~2

of Measure

e process of

nsmission a

sting follows 

ect the equ

in a vertica

ucting rotatin

he transmitt

L) measurem

a standard r

t each angu

oltage droop

nsmission). 

ace the tran

in is known 

ation as the 

ect the ante

 LOSS. If a 

 reading.LO

rmine the eff

using the fo

maximum ER

n calculating

ssary to know

mbiners) inte

re power is 

m) = Output

d refers to g

m ) = ERP (

allocation r

              

hai) Co., Ltd. 
roduced except 

Results 

utput and 

ature 

25°C 

ement  

f the testing,

nd proper m

FCC KDB 9

uipment as 

al orientatio

ng platform 

ter, then rota

ments at ang

radiation tes

ular increme

p, which sho

smitter und

relative to a

center of the

enna to a sig

standard ra

OSS = Gene

fective radia

llowing equa

RP is the ma

g ERP, in ad

w the loss va

erposed betw

applied to th

t Power (dBm

gain relative 

dBm) + 2.15

refers to se
 

             

            
t in full, without

Effective 

Relative 

45%~

, The EUT is

modulation. 

971168 D01

illustrated. 

on on a ma

of a RF ane

ate the EUT

gular increm

t site is used

ent. (Note: s

ould not exc

er test with

n ideal half-

e antenna u

gnal genera

diation test 

rator Output

ated output p

ation:ERP (d

aximum valu

dition to kno

alues of all e

ween the po

he antenna. 

m) - Losses 

to an ideal d

5 (dB.) 

ection 5.1,

             

      TA-MB
t the written ap

Isotropic 

humidity 

~50% 

s controlled 

 

 v03r01 Sec

Mount the 

anufacturer 

echoic cham

T 360°azim

ments that ar

d, raise and

several batt

ceed 5% of

 a vertically

-wave dipole

nder test. 

ator with a k

site is used

t Power (dB

power at eac

dBm) = LVL

e determine

owing the an

elements (e.

oint where tr

ERP can th

(dB) + Ante

dipole. 

 using the 

 
              

B-05-003R   
pproval of TA Te

Radiated 

by the Base

ction 5.8 and

equipment 

specified m

mber (preferr

muthally and 

re sufficientl

 lower the te

teries may b

f the manufa

y polarized 

e). The cente

nown outpu

, raise and l

m) – Analyz

ch angular p

L (dBm) + LO

ed in the pre

ntenna radia

.g.transmiss

ransmitter ou

hen be calcu

enna Gain (d

maximum

     Report N

            
echnology (Shan

Power 

Pressure

101.5kPa

e Station Sim

d ANSI C63

with the m

mounting s

red) or a sta

record spec

ly small to p

est antenna 

be needed t

actured spe

half-wave d

er of the ant

t power and

ower the tes

zer reading (

position from

OSS (dB) 

eceding step

ation and ma

sion line atte

utput power 

ulated as foll

dBi) 

 output pow

No.: R2008A054

    Page 9 o
nghai) Co., Ltd. 

e 

a 

mulator to en

3.26 (2015). 

anufacturer 

urface loca

ndard radiat

ctrum analyz

permit resolu

to obtain a 

to offset the

ecified batte

dipole (or an

enna should

d record the

st antenna t

(dBm) 

m the reading

p. 

atching chara

enuation, mis

is measure

lows:  

wer config

48-R1 

of 45 

nsure max 

specified 

ated on a 

tion site.  

zer power 

ution of all 

maximum 

e effect of 

ry voltage 

n antenna 

d be at the 

 path loss 

o obtain a 

gs in steps 

acteristics, 

smatches, 

d, and the 

uration. 



 
 RF T

TA Techno
This report sh

Test Setu

The loss 

considera

Note: Area

The radiat

lie-down p

worst case

Limits  

No specifi

 Rule Par

2.0 watts 

Measurem

The asses

with the co

Test Report   

logy (Shangh
hall not be repr

up 

between RF

tion. 

a side:2.4mX

ted emission

position (X, Y

e was recor

ic RF power

rt 27.50(h) (

EIRP. All us

Part 27.50(

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

F output po

X3.6m 

n was meas

Y axis). The

ded. 

r output requ

(2) specifies

er stations a

(h)(2)  

rtainty 

urement unc

ctor k = 2, U=

             

            
t in full, without

rt of the EU

sured in the f

e worst emis

uirements in

s that “Mobil

are limited to

ertainty to e

=0.4 dB for R

             

      TA-MB
t the written ap

UT and the 

following po

sion was fou

n part 2.1046

e and other

o 2.0 watts t

≤

ensure 95% 

RF power o

 
              

B-05-003R   
pproval of TA Te

input port o

osition: EUT 

und in stand

6. 

r user statio

transmitter o

≤ 2 W  (33

confidence 

utput, k = 2,

     Report N

            
echnology (Shan

of the tester

stand-up po

d-up position

ons. Mobile s

output powe

3 dBm) 

level for the

 U= 1.19 dB

No.: R2008A054

    Page 10
nghai) Co., Ltd. 

r has been t

 

 

osition (Z ax

n (Z axis) an

stations are 

r.”  

e normal dist

B for ERP/EI

48-R1 

0 of 45 

 

taken into 

xis), 

nd the 

limited to 

tribution is 

IRP. 



 
 RF T

TA Techno
This report sh

Test Resu

L

BW Mo

5MHz 1

6

BW Mo

10MHz 

1

Test Report   

logy (Shangh
hall not be repr

ults  

LTE FDD Ba

odulation 
a

QPSK 

16QAM 

64QAM 

odulation 
a

QPSK 

16QAM 

              

hai) Co., Ltd. 
roduced except 

and 7 

RB  

allocation 
o

1 

1 

1 

12 

12 

12 

25 

1 

1 

1 

12 

12 

12 

25 

1 

1 

1 

12 

12 

12 

25 

RB  

allocation 
o

1 

1 

1 

25 

25 

25 

50 

1 

1 

1 

25 

25 

25 

             

            
t in full, without

Max

offset 

C

207

250

0 23

13 23

24 24

0 23

6 22

13 22

0 22

0 23

13 23

24 23

0 22

6 21

13 22

0 22

0 22

13 23

24 23

0 22

6 22

13 22

0 22

offset 

C

208

25

0 23

25 24

49 24

0 23

13 23

25 22

0 23

0 23

25 23

49 23

0 22

13 22

25 22

             

      TA-MB
t the written ap

ximum Outp

Channel/Fre

775/ 

02.5 

21

25

3.87 23

3.99 23

4.15 24

3.12 23

2.97 23

2.88 23

2.97 22

3.12 23

3.10 23

3.60 23

2.00 21

1.99 21

2.04 22

2.10 21

2.96 22

3.11 23

3.30 23

2.30 21

2.14 21

2.13 22

2.07 22

Channel/Fre

800/ 

505 

21

25

3.89 23

4.02 23

4.17 24

3.15 23

3.00 23

2.90 23

3.01 22

3.14 23

3.13 23

3.63 23

2.03 21

2.01 22

2.07 22

 
              

B-05-003R   
pproval of TA Te

put Power(d

equency(MH

100/ 

535 

214

256

3.94 24

3.88 24

4.30 24

3.66 23

3.79 23

3.02 23

2.83 23

3.12 23

3.11 23

3.47 24

1.86 22

1.97 22

2.22 22

1.93 22

2.78 23

3.12 23

3.23 23

1.99 22

1.95 22

2.23 22

2.00 22

equency(MH

100/ 

535 

214

25

3.95 24

3.93 24

4.34 24

3.71 23

3.84 23

3.06 23

2.85 23

3.15 23

3.15 23

3.49 24

1.91 22

2.01 22

2.27 22

     Report N

            
echnology (Shan

dBm)

Hz) Cha

425/ 

67.5 

207

250

4.18 22

4.24 22

4.29 22

3.66 21

3.48 21

3.47 21

3.33 21

3.83 21

3.89 21

4.10 22

2.51 20

2.47 20

2.54 20

2.63 20

3.51 21

3.51 21

3.59 22

2.48 21

2.57 20

2.72 20

2.52 20

Hz) Cha

400/ 

565 

208

25

4.21 22

4.28 22

4.32 22

3.70 21

3.52 21

3.52 21

3.37 21

3.85 21

3.92 21

4.13 22

2.55 20

2.50 20

2.58 20

No.: R2008A054

    Page 11
nghai) Co., Ltd. 

ERIP(dB

annel/Frequ

775/ 

02.5 

2110

253

2.67 22.7

2.79 22.6

2.95 23.1

.92 22.4

.77 22.5

.68 21.8

.77 21.6

.92 21.9

.90 21.9

2.40 22.2

0.80 20.6

0.79 20.7

0.84 21.0

0.90 20.7

.76 21.5

.91 21.9

2.10 22.0

.10 20.7

0.94 20.7

0.93 21.0

0.87 20.8

annel/Frequ

800/ 

505 

2110

253

2.69 22.7

2.82 22.7

2.97 23.1

.95 22.5

.80 22.6

.70 21.8

.81 21.6

.94 21.9

.93 21.9

2.43 22.2

0.83 20.7

0.81 20.8

0.87 21.0

48-R1 

 of 45 

Bm) 

uency(MHz)

00/

35 

21425/

2567.5

74 22.98

68 23.04

10 23.09

46 22.46

59 22.28

82 22.27

63 22.13

92 22.63

91 22.69

27 22.90

66 21.31

77 21.27

02 21.34

73 21.43

58 22.31

92 22.31

03 22.39

79 21.28

75 21.37

03 21.52

80 21.32

uency(MHz)

00/

35 

21400/

2565

75 23.01

73 23.08

14 23.12

51 22.50

64 22.32

86 22.32

65 22.17

95 22.65

95 22.72

29 22.93

71 21.35

81 21.30

07 21.38

/

5

/



2

 
 RF T

TA Techno
This report sh

6

BW Mo

15MHz 1

6

BW Mo

20MHz 

1

Test Report   

logy (Shangh
hall not be repr

64QAM 

odulation 
a

QPSK 

16QAM 

64QAM 

odulation 
a

QPSK 

16QAM 

              

hai) Co., Ltd. 
roduced except 

50 

1 

1 

1 

25 

25 

25 

50 

RB  

allocation 
o

1 

1 

1 

36 

36 

36 

75 

1 

1 

1 

36 

36 

36 

75 

1 

1 

1 

36 

36 

36 

75 

RB  

allocation 
o

1 

1 

1 

50 

50 

50 

100 

1 

             

            
t in full, without

0 22

0 22

25 23

49 23

0 22

13 22

25 22

0 22

offset 

C

208

250

0 23

38 24

74 24

0 23

18 22

39 22

0 22

0 23

38 23

74 23

0 22

18 21

39 22

0 22

0 22

38 23

74 23

0 22

18 22

39 22

0 22

offset 

C

208

25

0 23

50 23

99 24

0 23

25 22

50 22

0 22

0 23

             

      TA-MB
t the written ap

2.13 21

2.98 22

3.14 23

3.29 23

2.33 22

2.16 21

2.16 22

2.10 22

Channel/Fre

825/ 

07.5 

21

25

3.88 23

4.00 23

4.14 24

3.13 23

2.97 23

2.87 23

2.99 22

3.09 23

3.11 23

3.60 23

2.00 21

1.98 21

2.05 22

2.10 21

2.93 22

3.12 23

3.30 23

2.32 22

2.14 21

2.14 22

2.07 22

Channel/Fre

850/ 

510 

21

25

3.85 23

3.99 23

4.12 24

3.10 23

2.95 23

2.84 22

2.96 22

3.12 23

 
              

B-05-003R   
pproval of TA Te

1.98 22

2.77 23

3.12 23

3.25 23

2.04 22

1.99 22

2.28 22

2.05 22

equency(MH

100/ 

535 

213

256

3.91 24

3.92 24

4.29 24

3.67 23

3.79 23

3.03 23

2.81 23

3.13 23

3.12 23

3.45 24

1.89 22

1.96 22

2.23 22

1.93 22

2.75 23

3.09 23

3.24 23

2.06 22

1.96 22

2.24 22

2.00 22

equency(MH

100/ 

535 

213

25

3.87 24

3.88 24

4.28 24

3.62 23

3.75 23

2.98 23

2.76 23

3.09 23

     Report N

            
echnology (Shan

2.67 20

3.53 21

3.54 21

3.62 22

2.48 21

2.60 20

2.76 20

2.56 20

Hz) Cha

375/ 

62.5 

208

250

4.19 22

4.25 22

4.28 22

3.67 21

3.48 21

3.48 21

3.32 21

3.83 21

3.90 21

4.10 22

2.52 20

2.46 20

2.55 20

2.63 20

3.51 21

3.52 21

3.63 22

2.49 21

2.59 20

2.73 20

2.52 20

Hz) Cha

350/ 

560 

208

25

4.16 22

4.23 22

4.25 22

3.63 21

3.45 21

3.44 21

3.28 21

3.78 21

No.: R2008A054

    Page 12
nghai) Co., Ltd. 

0.93 20.7

.78 21.5

.94 21.9

2.09 22.0

.13 20.8

0.96 20.7

0.96 21.0

0.90 20.8

annel/Frequ

825/ 

07.5 

2110

253

2.68 22.7

2.80 22.7

2.94 23.0

.93 22.4

.77 22.5

.67 21.8

.79 21.6

.89 21.9

.91 21.9

2.40 22.2

0.80 20.6

0.78 20.7

0.85 21.0

0.90 20.7

.73 21.5

.92 21.8

2.10 22.0

.12 20.8

0.94 20.7

0.94 21.0

0.87 20.8

annel/Frequ

850/ 

510 

2110

253

2.65 22.6

2.79 22.6

2.92 23.0

.90 22.4

.75 22.5

.64 21.7

.76 21.5

.92 21.8

48-R1 

2 of 45 

78 21.47

57 22.33

92 22.34

05 22.42

84 21.28

79 21.40

08 21.56

85 21.36

uency(MHz)

00/

35 

21375/

2562.5

71 22.99

72 23.05

09 23.08

47 22.47

59 22.28

83 22.28

61 22.12

93 22.63

92 22.70

25 22.90

69 21.32

76 21.26

03 21.35

73 21.43

55 22.31

89 22.32

04 22.43

86 21.29

76 21.39

04 21.53

80 21.32

uency(MHz)

00/

35 

21350/

2560

67 22.96

68 23.03

08 23.05

42 22.43

55 22.25

78 22.24

56 22.08

89 22.58

/

5

/



 
 RF T

TA Techno
This report sh

6

 
 

 
 
 
 

Test Report   

logy (Shangh
hall not be repr

64QAM 

              

hai) Co., Ltd. 
roduced except 

1 

1 

50 

50 

50 

100 

1 

1 

1 

50 

50 

50 

100 

             

            
t in full, without

50 23

99 23

0 21

25 21

50 22

0 22

0 22

50 23

99 23

0 22

25 22

50 22

0 22

             

      TA-MB
t the written ap

3.07 23

3.58 23

1.97 21

1.95 21

2.02 22

2.08 21

2.91 22

3.08 23

3.24 23

2.27 21

2.10 21

2.11 22

2.05 21

 
              

B-05-003R   
pproval of TA Te

3.10 23

3.42 24

1.85 22

1.94 22

2.18 22

1.89 22

2.71 23

3.07 23

3.18 23

1.98 22

1.92 22

2.19 22

1.96 22

     Report N

            
echnology (Shan

3.86 21

4.08 22

2.49 20

2.43 20

2.51 20

2.60 20

3.46 21

3.48 21

3.57 22

2.42 21

2.53 20

2.69 20

2.49 20

No.: R2008A054

    Page 13
nghai) Co., Ltd. 

.87 21.9

2.38 22.2

0.77 20.6

0.75 20.7

0.82 20.9

0.88 20.6

.71 21.5

.88 21.8

2.04 21.9

.07 20.7

0.90 20.7

0.91 20.9

0.85 20.7

48-R1 

3 of 45 

90 22.66

22 22.88

65 21.29

74 21.23

98 21.31

69 21.40

51 22.26

87 22.28

98 22.37

78 21.22

72 21.33

99 21.49

76 21.29



 
 RF T

TA Techno
This report sh

5.2 Occ

Ambient 

Method o

The EUT 

occupied 

RBW is se

RBW is se

RBW is se

RBW is se

99% powe

the followi

Test Setu

Limits  

No specifi

Measurem

The asses

with the co

 

 

 

 

Test Report   

logy (Shangh
hall not be repr

cupied Ba

condition 

Temper

23°C ~2

of Measurem

was connec

bandwidth is

et to 100 kH

et to 200 kH

et to 300 kH

et to 430kHz

er and -26dB

ing pages. 

up 

ic occupied 

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

andwidth 

ature 

25°C 

ment 

cted to Spe

s measured

Hz, VBW is s

Hz, VBW is s

Hz, VBW is s

z, VBW is se

Bc occupied

bandwidth r

rtainty 

urement unc

ctor k = 2, U=

             

            
t in full, without

Relative 

45%~

ctrum Analy

 using spect

set to 300 kH

set to 620 kH

set to 910 kH

et to 1.2MHz

d bandwidths

requirements

ertainty to e

=624Hz. 

             

      TA-MB
t the written ap

humidity 

~50% 

yzer and Ba

trum analyz

Hz for LTE B

Hz for LTE B

Hz for LTE B

z for LTE Ba

s are record

s in part 2.1

ensure 95% 

 
              

B-05-003R   
pproval of TA Te

ase Station S

er.  

Band 7 (5MH

Band 7 (10M

Band 7 (15M

and 7 (20MH

ded. Spectru

049. 

confidence 

     Report N

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

Hz).  

MHz).  

MHz). 

Hz). 

um analyzer 

level for the

No.: R2008A054

    Page 14
nghai) Co., Ltd. 

e 

a 

a power Sp

plots are in

e normal dist

48-R1 

4 of 45 

plitter. The 

cluded on 

 

tribution is 



 
 RF T

TA Techno
This report sh

Test Resu

RB M

100% 

Test Report   

logy (Shangh
hall not be repr

ult 

Modulation 

QPSK 

16QAM 

64QAM 

              

hai) Co., Ltd. 
roduced except 

Bandwid

(MHz) 

5 

10 

15 

20 

5 

10 

15 

20 

5 

10 

15 

20 

             

            
t in full, without

L

dth 
Chann

20775

21100

21425

20800

21100

21400

20825

21100

21375

20850

21100

21350

20775

21100

21425

20800

21100

21400

20825

21100

21375

20850

21100

21350

20775

21100

21425

20800

21100

21400

20825

21100

21375

20850

21100

21350

             

      TA-MB
t the written ap

LTE Band 7

nel
Freque

(MH

5 2502

0 253

5 2567

0 250

0 253

0 256

5 2507

0 253

5 2562

0 251

0 253

0 256

5 2502

0 253

5 2567

0 250

0 253

0 256

5 2507

0 253

5 2562

0 251

0 253

0 256

5 2502

0 253

5 2567

0 250

0 253

0 256

5 2507

0 253

5 2562

0 251

0 253

0 256

 
              

B-05-003R   
pproval of TA Te

7 

ency 

Hz) 

9

Ban

2.5 

35 

7.5 

05 

35 

65 

7.5 

35 

2.5 

10 

35 

60 

2.5 

35 

7.5 

05 

35 

65 

7.5 

35 

2.5 

10 

35 

60 

2.5 

35 

7.5 

05 

35 

65 

7.5 

35 

2.5 

10 

35 

60 

     Report N

            
echnology (Shan

99% Power 

ndwidth(MH

4.5203  

4.5240  

4.5132  

8.9733  

8.9864  

9.0160  

13.4920  

13.4630  

13.5110  

17.9590  

18.0240  

18.0140  

4.5081  

4.5073  

4.5126  

8.9916  

8.9986  

9.0033  

13.5040  

13.4730  

13.4400  

17.9600  

18.0480  

17.9690  

4.5378  

4.5129  

4.5306  

8.9936  

9.0158  

9.0066  

13.4910  

13.4970  

13.4840  

17.9490  

18.0100  

17.9570  

No.: R2008A054

    Page 15
nghai) Co., Ltd. 

Hz) 

-2

Bandw

4

4

5

9

9

1

1

1

1

1

1

1

5

4

5

9

9

1

1

1

1

1

2

2

5

5

5

9

9

1

1

1

1

2

1

2

48-R1 

5 of 45 

26dBc 

width(MHz)

4.994  

4.912  

5.180  

9.793  

9.973  

0.100  

5.260  

5.270  

4.830  

9.520  

9.880  

9.790  

5.095  

4.958  

5.246  

9.983  

9.843  

0.130  

4.860  

5.120  

4.880  

9.520  

20.140  

20.320  

5.486  

5.017  

5.217  

9.803  

9.967  

0.120  

4.900  

5.170  

4.940  

20.190  

9.730  

20.520  



 
 RF T

TA Techno
This report sh

 

LT

LTE

LT

 

 

Test Report   

logy (Shangh
hall not be repr

TE Band 7 Q

E Band 7 QP

TE Band 7 Q

              

hai) Co., Ltd. 
roduced except 

QPSK 5MHz

PSK 5MHz C

QPSK 5MHz 

 

             

            
t in full, without

 CH-Low 

CH-Middle

CH-High 

             

      TA-MB
t the written ap

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

     Report N

            
echnology (Shan

d 7 QPSK 1

7 QPSK 10

d 7 QPSK 10

No.: R2008A054

    Page 16
nghai) Co., Ltd. 

0MHz CH-L

MHz CH-Mi

0MHz CH-H

48-R1 

6 of 45 

Low 

ddle 

High 



 
 RF T

TA Techno
This report sh

 

LTE

LTE

LTE

 
 

Test Report   

logy (Shangh
hall not be repr

E Band 7 Q

 Band 7 QP

E Band 7 QP

              

hai) Co., Ltd. 
roduced except 

PSK 15MHz

PSK 15MHz 

PSK 15MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

             

      TA-MB
t the written ap

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 

LTE Band

     Report N

            
echnology (Shan

d 7 QPSK 2

7 QPSK 20

d 7 QPSK 20

No.: R2008A054

    Page 17
nghai) Co., Ltd. 

0MHz CH-L

MHz CH-Mi

0MHz CH-H

48-R1 

7 of 45 

Low 

ddle 

High 



 
 RF T

TA Techno
This report sh

 
LTE

LTE 

LTE

 

 

Test Report   

logy (Shangh
hall not be repr

E Band 7 16

Band 7 16Q

E Band 7 16

              

hai) Co., Ltd. 
roduced except 

6QAM 5MHz

QAM 5MHz 

6QAM 5MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

             

      TA-MB
t the written ap

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 7

LTE Band 

     Report N

            
echnology (Shan

 7 16QAM 1

7 16QAM 10

7 16QAM 1

No.: R2008A054

    Page 18
nghai) Co., Ltd. 

10MHz CH-L

0MHz CH-M

10MHz CH-H

48-R1 

8 of 45 

Low 

Middle 

High 



 
 RF T

TA Techno
This report sh

 
LTE

LTE 

LTE

 

Test Report   

logy (Shangh
hall not be repr

E Band 7 16

Band 7 16Q

E Band 7 16Q

              

hai) Co., Ltd. 
roduced except 

QAM 15MH

QAM 15MHz

QAM 15MHz

 

             

            
t in full, without

Hz CH-Low

z CH-Middle

z CH-High

             

      TA-MB
t the written ap

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 7

LTE Band 

     Report N

            
echnology (Shan

 7 16QAM 2

7 16QAM 20

7 16QAM 2

No.: R2008A054

    Page 19
nghai) Co., Ltd. 

20MHz CH-L

0MHz CH-M

20MHz CH-H

48-R1 

9 of 45 

Low 

Middle 

High 



 
 RF T

TA Techno
This report sh

 
LTE

LTE 

LTE

 

 

Test Report   

logy (Shangh
hall not be repr

E Band 7 64

Band 7 64Q

E Band 7 64

              

hai) Co., Ltd. 
roduced except 

4QAM 5MHz

QAM 5MHz 

4QAM 5MHz

 

             

            
t in full, without

z CH-Low 

CH-Middle

z CH-High

             

      TA-MB
t the written ap

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 7

LTE Band 

     Report N

            
echnology (Shan

 7 64QAM 1

7 64QAM 10

7 64QAM 1

No.: R2008A054

    Page 20
nghai) Co., Ltd. 

10MHz CH-L

0MHz CH-M

10MHz CH-H

48-R1 

0 of 45 

Low 

Middle 

High 



 
 RF T

TA Techno
This report sh

 
LTE

LTE 

LTE

Test Report   

logy (Shangh
hall not be repr

E Band 7 64

Band 7 64Q

E Band 7 64Q

              

hai) Co., Ltd. 
roduced except 

QAM 15MH

QAM 15MHz

QAM 15MHz

             

            
t in full, without

Hz CH-Low

z CH-Middle

z CH-High

             

      TA-MB
t the written ap

 

 
              

B-05-003R   
pproval of TA Te

LTE Band

LTE Band 7

LTE Band 

     Report N

            
echnology (Shan

 7 64QAM 2

7 64QAM 20

7 64QAM 2

No.: R2008A054

    Page 21
nghai) Co., Ltd. 

20MHz CH-L

0MHz CH-M

20MHz CH-H

48-R1 

 of 45 

Low 

Middle 

High 



 
 RF T

TA Techno
This report sh

5.3 Ban

Ambient 

 

Method o

The EUT 

band edge

The testin

The EUT w

The band 

RBW is se

RBW is se

RBW is se

on spectru

Set spectr

The RF fu

band. 

Checked t

Test Setu

 

Limits  

Rule Part 

attenuatio

edge and 

megahertz

than X me

emission b

shall not b

Test Report   

logy (Shangh
hall not be repr

nd Edge C

condition 

Tempera

23°C ~2

of Measurem

was connec

e of the lowe

ng follows KD

was connec

edges of low

et to 50 kHz

et to 100 kH

et to 200 kH

um analyzer

rum analyze

undamental f

that all the r

up 

27.53(m) (4

on factor sha

5 megahert

z and X meg

egahertz from

bandwidth a

be less that 4

              

hai) Co., Ltd. 
roduced except 

Complianc

ature 

25°C 

ment 

cted to Spe

est and high

DB 971168 D

cted to spect

w and high 

z, VBW is se

Hz, VBW is s

Hz, VBW is s

r. 

er with RMS 

frequency s

results comp

4)/ specifies 

all be not les

tz from the c

gahertz from

m the chann

as defined in

43 + 10 log 

             

            
t in full, without

ce 

Relative 

45%~

ctrum Analy

hest channe

D01 v03r01

trum analyze

channels fo

et to 200 kHz

set to 300kH

set to 1MHz

detector. 

hould be ex

ply with the e

that “for BR

ss than 40 + 

channel edg

m the channe

nel edge, wh

n paragraph 

(P) dB on a

             

      TA-MB
t the written ap

humidity 

~50% 

yzer and Ba

ls were mea

Section 6.0

er and syste

r the highes

z for LTE Ba

z for LTE Ba

for LTE Ban

xcluded agai

emission lim

 

RS and EBS 

10 log (P) d

e, 43 + 10 lo

el edge, and

here X is the

(m)(4) of th

all frequencie

 
              

B-05-003R   
pproval of TA Te

ase Station S

asured.  

0 

em simulato

st RF powers

and 7 (5MHz

and 7 (10MH

nd 7 (15MHz

nst the limit

mit line. 

stations. Fo

dB on all fre

og (P) dB on

d 55 + 10 log

e greater of 6

is section. In

es between 

     Report N

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

r via a powe

s were meas

z).  

Hz). 

z/20MHz).  

t line in the o

or mobile dig

quencies be

n all frequen

g (P) dB on 

6 megahertz

n addition, t

2490.5 MHz

No.: R2008A054

    Page 22
nghai) Co., Ltd. 

e 

a 

ia power Sp

er divider. 

sured. 

operating fre

 

gital stations

etween the c

ncies betwee

all frequenc

z or the actu

he attenuati

z and 2496 M

48-R1 

2 of 45 

plitter. The 

equency 

s, the 

channel 

en 5 

cies more 

ual 

on factor 

MHz and 



 
 RF T

TA Techno
This report sh

55 + 10 lo

frequencie

licensees 

channel B

Example: 

The limit l

= P(W)- [4

= [30 + 10

Measurem

The asses

with the co

Test Report   

logy (Shangh
hall not be repr

og (P) dB at 

es below 24

operating o

BRS or EBS 

ine is derive

43 + 10log(P

0log (P)] (dB

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

or below 24

95 MHz ma

n channel B

licensees. 

ed from 43 +

P)] (dB) 

Bm) - [43 + 1

rtainty 

urement unc

ctor k = 1.96

             

            
t in full, without

490.5 MHz. M

y also subm

BRS Channe

+ 10log (P) d

0log(P)] (dB

ertainty to e

, U=0.684dB

             

      TA-MB
t the written ap

Mobile Sate

mit a docume

el 1 on the s

dB below the

B) = -13dBm

ensure 95% 

B.

 
              

B-05-003R   
pproval of TA Te

llite Service 

ented interfe

ame terms a

e transmitter

m. 

confidence 

     Report N

            
echnology (Shan

licensees o

erence comp

and conditio

r power P(W

level for the

 

No.: R2008A054

    Page 23
nghai) Co., Ltd. 

operating on

plaint agains

ons as adjac

Watts) 

e normal dist

48-R1 

3 of 45 

 

st BRS 

cent 

tribution is 



 
 RF T

TA Techno
This report sh

 

Test Resu

All the tes

LTE B

 LTE 

LTE B

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

ult 

st traces in th

Band 7 QPS

Band 7 QPS

Band 7 QPS

Att  50 dB*

7 dB

GHz 5.

19:49:01

Att  50 dB*

7 dB

GHz 5.

19:49:13

Att  50 dB*

7 dB

GHz 5.

19:51:17

              

hai) Co., Ltd. 
roduced except 

he plots sho

SK 5MHz CH

SK 5MHz CH

K 10MHz C

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

             

            
t in full, without

ows the test 

H-Low, 1 RB

H-Low, 100%

H-Low, 1 RB

A

LVL

3DB

Stop 2.53 GHz

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

Stop 2.53 GHz

 

3DB

             

      TA-MB
t the written ap

results clea

B L

%RB LT

B L

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

rly. 

LTE Band 7 

TE Band 7 Q

LTE Band 7 Q

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:56:40

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:56:52

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:58:40

     Report N

            
echnology (Shan

QPSK 5MH

QPSK 5MHz 

QPSK 10MH

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

No.: R2008A054

    Page 24
nghai) Co., Ltd. 

Hz CH-High,

CH-High, 1

Hz CH-High

Hz

kHz

s

Stop 2.595 

Hz

kHz

s

Stop 2.595 

kHz

s

kHz

Stop 2.595 

48-R1 

4 of 45 

 1 RB 

00%RB 

, 1 RB 

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

 

LTE Ban

LTE B

LTE Ban

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

nd 7 QPSK 

Band 7 QPS

nd 7 QPSK 

Att  50 dB*

7 dB

GHz 5.

19:51:28

Att  50 dB*

7 dB

GHz 5.

19:53:00

Att  50 dB*

7 dB

GHz 5.

19:53:10

              

hai) Co., Ltd. 
roduced except 

10MHz CH-

K 15MHz C

15MHz CH-

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

             

            
t in full, without

-Low, 100%

H-Low, 1 RB

-Low, 100%

A

LVL

Stop 2.53 GHz

3DB

 

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

RB LTE

B 

RB LTE

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

E Band 7 QP

LTE Band 

E Band 7 QP

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:58:58

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:00:27

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:00:38

     Report N

            
echnology (Shan

PSK 10MHz

7 QPSK 15

PSK 15MHz

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

No.: R2008A054

    Page 25
nghai) Co., Ltd. 

z CH-High, 1

MHz CH-Hig

z CH-High, 1

kHz

s

kHz

Stop 2.595 

kHz

z

Stop 2.595 

kHz

z

Stop 2.595 

48-R1 

5 of 45 

100%RB 

gh, 1 RB 

100%RB 

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

LTE B

LTE Ban

LTE B

 

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

Band 7 QPS

nd 7 QPSK 

Band 7 16QA

Att  50 dB*

7 dB

GHz 5.

19:54:32

Att  50 dB*

7 dB

GHz 5.

19:54:41

Att  50 dB*

7 dB

GHz 5.

19:49:26

              

hai) Co., Ltd. 
roduced except 

K 20MHz C

20MHz CH-

AM 5MHz C

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

             

            
t in full, without

H-Low, 1 RB

-Low, 100%

H-Low, 1 RB

A

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

B LT

RB LTE

B L

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

TE Band 7 Q

E Band 7 QP

TE Band 7 

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-20-

.AUG.2020  20:01:49

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-20-

.AUG.2020  20:02:01

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:57:05

     Report N

            
echnology (Shan

QPSK 20MH

PSK 20MHz

16QAM 5MH

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

No.: R2008A054

    Page 26
nghai) Co., Ltd. 

Hz CH- High

z CH-High, 1

Hz CH-High

kHz

z

Stop 2.595 

kHz

z

Stop 2.595 

Hz

kHz

s

Stop 2.595 

48-R1 

6 of 45 

h, 1 RB 

100%RB 

, 1 RB 

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

 

LTE Ban

LTE Ba

LTE Ban

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

nd 7 16QAM

and 7 16QA

nd 7 16QAM

Att  50 dB*

7 dB

GHz 5.

19:49:41

Att  50 dB*

7 dB

GHz 5.

19:51:42

Att  50 dB*

7 dB

GHz 5.

19:51:52

              

hai) Co., Ltd. 
roduced except 

M 5MHz CH-

AM 10MHz C

 10MHz CH

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

             

            
t in full, without

-Low, 100%

CH-Low, 1 R

H-Low, 100%

A

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

Stop 2.53 GHz

3DB

 

 A 

LVL

Stop 2.53 GHz

3DB

 

             

      TA-MB
t the written ap

RB LTE

RB LT

%RB LTE

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

E Band 7 16

TE Band 7 1

E Band 7 16Q

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:57:27

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:59:10

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:59:21

     Report N

            
echnology (Shan

6QAM 5MHz

6QAM 10M

QAM 10MHz

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

No.: R2008A054

    Page 27
nghai) Co., Ltd. 

z CH-High, 1

MHz CH-High

z CH-High, 

Hz

kHz

s

Stop 2.595 

kHz

s

kHz

Stop 2.595 

kHz

s

kHz

Stop 2.595 

48-R1 

7 of 45 

100%RB 

h, 1 RB 

100%RB

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

LTE Ba

LTE Ban

LTE Ba

 

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

and 7 16QA

nd 7 16QAM

and 7 16QA

Att  50 dB*

7 dB

GHz 5.

19:53:21

Att  50 dB*

7 dB

GHz 5.

19:53:31

Att  50 dB*

7 dB

GHz 5.

19:54:53

              

hai) Co., Ltd. 
roduced except 

AM 15MHz C

 15MHz CH

AM 20MHz C

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

             

            
t in full, without

CH-Low, 1 R

H-Low, 100%

CH-Low, 1 R

A

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

RB LT

%RB LTE

RB LT

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

TE Band 7 1

E Band 7 16Q

TE Band 7 1

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:00:48

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:00:57

     Report N

            
echnology (Shan

6QAM 15M

QAM 15MHz

6QAM 20M

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

No.: R2008A054

    Page 28
nghai) Co., Ltd. 

MHz CH-High

z CH-High, 

MHz CH-High

kHz

z

Stop 2.595 

kHz

z

Stop 2.595 

48-R1 

8 of 45 

h, 1 RB 

100%RB

h, 1 RB 

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

 

LTE Ban

LTE B

LTE Ban

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-5M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

nd 7 16QAM

Band 7 64QA

nd 7 64QAM

Att  50 dB*

7 dB

GHz 5.

19:55:03

Att  50 dB*

7 dB

GHz 5.

19:49:53

Att  50 dB*

7 dB

GHz 5.

19:50:04

              

hai) Co., Ltd. 
roduced except 

 20MHz CH

AM 5MHz C

M 5MHz CH-

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

*

RBW 50 kHz

VBW 200 kHz

SWT 25 ms

*

5 MHz/

             

            
t in full, without

H-Low, 100%

H-Low, 1 RB

-Low, 100%

A

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

%RB LTE

B L

RB LTE

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

E Band 7 16Q

TE Band 7 6

E Band 7 64

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:57:38

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-5M

.AUG.2020  19:57:53

     Report N

            
echnology (Shan

QAM 20MHz

64QAM 5MH

4QAM 5MHz

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

t  50 dB

*

*

RBW 50 kH

VBW 200 k

SWT 25 ms

5.5 MHz/

No.: R2008A054

    Page 29
nghai) Co., Ltd. 

z CH-High, 

Hz CH-High

z CH-High, 1

Hz

kHz

s

Stop 2.595 

Hz

kHz

s

Stop 2.595 

48-R1 

9 of 45 

100%RB

, 1 RB 

100%RB 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

LTE Ba

LTE Ban

LTE Ba

 

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-10M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

and 7 64QA

nd 7 64QAM

and 7 64QA

Att  50 dB*

7 dB

GHz 5.

19:52:03

Att  50 dB*

7 dB

GHz 5.

19:52:15

Att  50 dB*

7 dB

GHz 5.

19:53:45

              

hai) Co., Ltd. 
roduced except 

AM 10MHz C

 10MHz CH

AM 15MHz C

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

5 MHz/

* RBW 100 kHz

SWT 10 ms

* VBW 300 kHz

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

             

            
t in full, without

CH-Low, 1 R

H-Low, 100%

CH-Low, 1 R

A

LVL

Stop 2.53 GHz

3DB

 

 A 

LVL

Stop 2.53 GHz

3DB

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

RB LT

%RB LTE

RB LT

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

TE Band 7 6

E Band 7 64Q

TE Band 7 6

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:59:30

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-10M

.AUG.2020  19:59:42

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:01:06

     Report N

            
echnology (Shan

64QAM 10M

QAM 10MHz

64QAM 15M

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

t  50 dB

* RBW 100 k

SWT 10 ms

* VBW 300 k

5.5 MHz/

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

No.: R2008A054

    Page 30
nghai) Co., Ltd. 

MHz CH-High

z CH-High, 

MHz CH-High

kHz

s

kHz

Stop 2.595 

kHz

s

kHz

Stop 2.595 

kHz

z

Stop 2.595 

48-R1 

0 of 45 

h, 1 RB 

100%RB

h, 1 RB 

A

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 

 A 

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

 

LTE Ban

LTE Ba

LTE Ban

 

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-15M

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Ref  30 dBm

Offset  

Start 2.475 G

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7-20-

Date: 27.AUG.2020  

Test Report   

logy (Shangh
hall not be repr

nd 7 64QAM

and 7 64QA

nd 7 64QAM

Att  50 dB*

7 dB

GHz 5.

19:53:54

Att  50 dB*

7 dB

GHz 5.

19:55:14

Att  50 dB*

7 dB

GHz 5.

19:55:25

              

hai) Co., Ltd. 
roduced except 

 15MHz CH

AM 20MHz C

 20MHz CH

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

* RBW 200 kHz

SWT 5 ms

* VBW 1 MHz

5 MHz/

             

            
t in full, without

H-Low, 100%

CH-Low, 1 R

H-Low, 100%

A

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

 A 

LVL

3DB

Stop 2.53 GHz

 

             

      TA-MB
t the written ap

%RB LTE

RB LT

%RB LTE

Ref

Sta

*

 

1 RM

AVG

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

B7

Date: 27.

 
              

B-05-003R   
pproval of TA Te

E Band 7 64Q

TE Band 7 6

E Band 7 64Q

f  30 dBm At*

Offset  7 dB

art 2.54 GHz

0

0

0

0

0

0

0

7-15M

.AUG.2020  20:01:17

     Report N

            
echnology (Shan

QAM 15MHz

64QAM 20M

QAM 20MHz

t  50 dB

* RBW 200 k

* VBW 1 MHz

SWT 5 ms

5.5 MHz/

No.: R2008A054

    Page 31
nghai) Co., Ltd. 

z CH-High, 

MHz CH-High

z CH-High, 

kHz

z

Stop 2.595 

48-R1 

 of 45 

100%RB

h, 1 RB 

100%RB

A

LVL

3DB

GHz

 



 
 RF T

TA Techno
This report sh

5.4 Pea

Ambient 

 

Methods 

Measure t

PAvg. Bot

dBm). Det

PAPR (dB

 

 

Test Setu

 

Limits 

Rule Part 

24.51. Pow

made eith

with parag

technique

Measurem

The asses

with the co

 

Test Report   

logy (Shangh
hall not be repr

ak-to-Aver

condition 

Tempera

23°C ~2

of Measure

the total pea

th the peak a

termine the 

B) = PPk (dB

up 

27.50(d)(5) 

wer measur

her in accord

graph (d)(6) 

, the peak-to

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

rage Powe

ature 

25°C 

ement  

ak power and

and average

PAPR from:

Bm) - PAvg (

Equipment 

rements for t

dance with a

of this secti

o-average ra

rtainty 

urement unc

ctor k = 2, U=

 

             

            
t in full, without

er Ratio (P

Relative 

45%~

d record as P

e power leve

:  

(dBm).  

employed m

transmission

a Commissio

on. In meas

atio (PAR) o

ertainty to e

= 0.4 dB. 

             

      TA-MB
t the written ap

PAPR) 

humidity 

~50% 

PPk. And me

els must be e

must be auth

ns by station

on-approved

suring transm

of the transm

ensure 95% 

 
              

B-05-003R   
pproval of TA Te

easure the to

expressed in

horized in ac

ns authorize

d average po

missions in t

mission may 

confidence 

     Report N

            
echnology (Shan

Pressure

101.5kPa

otal average

n the same l

ccordance w

ed under this

ower techniq

his band us

not exceed

level for the

No.: R2008A054

    Page 32
nghai) Co., Ltd. 

e 

a 

e power and

ogarithmic u

 

with the prov

s section ma

que or in com

ing an avera

 13 dB. 

enormal distr

48-R1 

2 of 45 

 record as 

units (e.g., 

visions of 

ay be 

mpliance 

age power 

ribution is 



 
 RF T

TA Techno
This report sh

Test Resu

Modulatio

QPSK 

16QAM

64QAM

Test Report   

logy (Shangh
hall not be repr

ults  

on 
Bandw

(MH

5 

10

15

20

 

5 

10

15

20

 

5 

10

15

              

hai) Co., Ltd. 
roduced except 

width

z) 
Chan

207

211

214

0 

208

211

214

5 

208

211

213

0 

208

211

213

207

211

214

0 

208

211

214

5 

208

211

213

0 

208

211

213

207

211

214

0 

208

211

214

5 208

             

            
t in full, without

L

nnel 
Freq

(M

775 250

00 25

425 256

800 25

00 25

400 25

825 250

00 25

375 256

850 25

00 25

350 25

775 250

00 25

425 256

800 25

00 25

400 25

825 250

00 25

375 256

850 25

00 25

350 25

775 250

00 25

425 256

800 25

00 25

400 25

825 250

             

      TA-MB
t the written ap

LTE Band 7

uency 

MHz) 

Pe

(dB

02.5 24

535 23

67.5 22

505 24

535 23

565 22

07.5 24

535 24

62.5 22

510 24

535 23

560 22

02.5 24

535 23

67.5 22

505 24

535 23

565 22

07.5 24

535 23

62.5 22

510 24

535 23

560 22

02.5 24

535 23

67.5 22

505 24

535 23

565 22

07.5 24

 
              

B-05-003R   
pproval of TA Te

7 

eak 

Bm)

Avg

(dBm

4.77 19.43

3.61 18.16

2.39 17.25

4.56 19.25

3.73 18.28

2.35 17.42

4.80 19.20

4.07 18.30

2.61 17.36

4.51 19.19

3.77 18.18

2.65 17.45

4.66 18.64

3.45 17.31

2.29 16.42

4.47 18.46

3.55 17.34

2.10 16.42

4.43 18.36

3.65 17.39

2.35 16.63

4.34 18.30

3.56 17.28

2.52 16.71

4.65 18.63

3.47 17.32

2.35 16.42

4.47 18.44

3.54 17.36

2.05 16.38

4.44 18.39

     Report N

            
echnology (Shan

 

m)

PAPR 

(dB) 

3 5.34  

6 5.45  

5 5.14  

5 5.31  

8 5.45  

2 4.93  

0 5.60  

0 5.77  

6 5.25  

9 5.32  

8 5.59  

5 5.20  

4 6.02  

1 6.14  

2 5.87  

6 6.01  

4 6.21  

2 5.68  

6 6.07  

9 6.26  

3 5.72  

0 6.04  

8 6.28  

1 5.81  

3 6.02  

2 6.15  

2 5.93  

4 6.03  

6 6.18  

8 5.67  

9 6.05  

No.: R2008A054

    Page 33
nghai) Co., Ltd. 

Limit 

(dB) 
Co

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

≤13 

48-R1 

3 of 45 

onclusion

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 



 
 RF T

TA Techno
This report sh

Test Report   

logy (Shangh
hall not be repr

20

              

hai) Co., Ltd. 
roduced except 

211

213

0 

208

211

213

             

            
t in full, without

00 25

375 256

850 25

00 25

350 25

             

      TA-MB
t the written ap

535 23

62.5 22

510 24

535 23

560 22

 

 
              

B-05-003R   
pproval of TA Te

3.66 17.40

2.32 16.61

4.31 18.30

3.54 17.26

2.50 16.71

     Report N

            
echnology (Shan

0 6.26  

1 5.71  

0 6.01  

6 6.28  

1 5.79  

No.: R2008A054

    Page 34
nghai) Co., Ltd. 

≤13 

≤13 

≤13 

≤13 

≤13 

48-R1 

4 of 45 

PASS 

PASS 

PASS 

PASS 

PASS 



 
 RF T

TA Techno
This report sh

5.5 Fre

Ambient 

Method o

Frequ

The te

(1)Wit

three 

(2)Me

should

warmi

(3) Re

hours 

Frequ

The fr

(1) Va

carried

(2) Fo

battery

This tr

nomin

Test setu

Limits  

The frequ

authorized

Measurem

The asses

distributio

Test Report   

logy (Shangh
hall not be repr

equency S

condition 

Tempera

23°C ~2

of Measurem

ency Stabili

emperature i

th all power 

hours. 

asure the ca

d be made w

ing. 

epeat the ab

at each tem

ency Stabili

requency sta

ary primary s

d battery eq

or hand carri

y-operating 

ransceiver is

nal voltage o

up 

uency stabili

d bands of o

ment Uncer

ssed measu

n is with the

              

hai) Co., Ltd. 
roduced except 

Stability 

ature 

25°C 

ment 

ty (Tempera

nside the cli

removed, th

arrier freque

within 1 minu

bove measur

mperature, u

ty (Voltage V

ability shall b

supply voltag

uipment. 

ed, battery p

end point w

s specified t

of 3.85V. 

ty shall be 

operation. 

rtainty 

urement unc

e coverage f

             

            
t in full, without

Relative 

45%~

ature Variati

imate cham

he temperatu

ency with the

ute of power

rements at 1

n-powered, 

Variation) 

be measured

ge from 85 t

powered eq

which shall b

to operate w

sufficient to

ertainty to e

factor k = 3,U

             

      TA-MB
t the written ap

humidity 

~50% 

on)  

ber is varied

ure was dec

e test equipm

ring up the m

10°C increm

before mak

d with variat

to 115 perce

uipment, red

e specified 

with an input 

 ensure tha

ensure 99.75

U=0.01ppm.

 
              

B-05-003R   
pproval of TA Te

d from -30°C

creased to -1

ment in a “ca

mobile statio

ments from -3

king measure

tion of prima

ent of the no

duce primar

by the manu

voltage of b

at the fundam

5％ confiden

.

     Report N

            
echnology (Shan

Pressure

101.5kPa

C to +55°C in

10°C and pe

all mode”. T

on, to preven

30°C to +55

ements. 

ary supply vo

ominal value

ry supply vol

ufacturer. 

between 3.4 

mental emis

nce level for

No.: R2008A054

    Page 35
nghai) Co., Ltd. 

e 

a 

n 10°C step 

ermitted to st

These measu

nt significan

°C. Allow at

oltage as fo

e for other th

ltage to the 

V and 4.4 V

 

ssions stay 

r the normal 

 

48-R1 

5 of 45 

size. 

tabilize for 

urements 

t self 

t least 1.5 

llows: 

han hand 

V, with a 

within the 



BA

Tem

Norm

Extre

Extre

Extre

Extre

Extre

Extre

Extre

Extrem

Extrem

Extrem

BA

Tem

Norm

Extre

Extre

Extre

Extre

Extre

Extre

Extre

Extrem

Extrem

Extrem

BA

Tem

 
 RF T

TA Techno
This report sh

Test Resu

Conditio

NDWIDTH 

mperature 

mal（25℃）

me（55℃）

me（50℃）

me（40℃）

me（30℃）

me（20℃）

me（10℃）

eme（0℃）

me（-10℃）

me（-20℃）

me（-30℃）

25℃ 

Conditio

NDWIDTH 

mperature 

mal（25℃）

me（55℃）

me（50℃）

me（40℃）

me（30℃）

me（20℃）

me（10℃）

eme（0℃）

me（-10℃）

me（-20℃）

me（-30℃）

25℃ 

Conditio

NDWIDTH 

mperature 

Test Report   

logy (Shangh
hall not be repr

ult 

on 

5MHz 

Voltage 

 

Normal 

 

 

 

 

 

 

 

） 

） 

） 

LV 

HV 

on 

10MHz 

Voltage 

 

Normal 

 

 

 

 

 

 

 

） 

） 

） 

LV 

HV 

on 

15MHz 

Voltage 

              

hai) Co., Ltd. 
roduced except 

Freq.Erro

(Hz) 

64QAM 

11.07  

17.28  

12.50  

8.38  

16.59  

4.27  

6.47  

6.37  

16.60  

16.19  

5.78  

5.97  

3.64  

Freq.Erro

(Hz) 

64QAM 

10.69  
1.13  
6.43  
8.31  
11.78  
8.73  
1.51  
2.38  

17.85  
6.95  
7.55  

15.94  
12.29  

Freq.Erro

(Hz) 

64QAM 

             

            
t in full, without

r Freq.Erro

(Hz)

16QAM

12.42 

16.92 

8.39 

17.08 

1.44 

8.80 

5.64 

3.98 

5.14 

8.90 

13.65 

14.29 

2.49 

r Freq.Erro

(Hz)

16QAM

15.96 

4.91 

15.34 

17.20 

7.45 

7.37 

4.75 

1.87 

5.55 

13.94 

13.91 

7.83 

12.93 

r Freq.Erro

(Hz)

16QAM

             

      TA-MB
t the written ap

LTE Band 7

or Freq.Er

(Hz)

M QPSK

 8.45 

 10.66

 3.17 

 1.42 

 12.49

 1.97 

 11.60

 9.95 

 8.78 

 6.37 

 12.32

 4.44 

 5.59 

or Freq.Er

(Hz)

M QPSK

 17.65

 2.23 

 3.74 

 16.30

 14.52

 16.46

 17.65

 2.47 

 9.43 

 11.59

 13.25

 15.48

 2.69 

or Freq.Er

(Hz)

M QPSK

 
              

B-05-003R   
pproval of TA Te

7 

rror
Freque

Stabi

（ppm

K 64QA

 0.005

6  0.009

 0.006

 0.004

9  0.008

 0.002

0  0.003

 0.003

 0.008

 0.008

2  0.003

 0.003

 0.001

rror
Freque

Stabi

（ppm

K 64QA

5  0.005

 0.000

 0.003

0  0.004

2  0.006

6  0.004

5  0.000

 0.001

 0.009

9  0.003

5  0.004

8  0.008

 0.006

rror
Freque

Stabi

（ppm

K 64QA

     Report N

            
echnology (Shan

ency

ility

m） 

Frequ

Sta

（pp

AM 16Q

589 0.00

919 0.00

665 0.00

446 0.00

883 0.00

227 0.00

344 0.00

339 0.00

883 0.00

861 0.00

307 0.00

318 0.00

194 0.00

ency

ility

m） 

Frequ

Sta

（pp

AM 16Q

568 0.00

060 0.00

342 0.00

442 0.00

627 0.00

464 0.00

080 0.00

127 0.00

949 0.00

370 0.00

402 0.00

848 0.00

653 0.00

ency

ility

m） 

Frequ

Sta

（pp

AM 16Q

No.: R2008A054

    Page 36
nghai) Co., Ltd. 

uency 

bility

pm） 

Fre

St

（p

QAM Q

0661  0.0

0900  0.0

0446  0.0

0909  0.0

0077  0.0

0468  0.0

0300  0.0

0212  0.0

0274  0.0

0473  0.0

0726  0.0

0760  0.0

0133  0.0

uency 

bility

pm） 

Fre

St

（p

QAM Q

0849  0.0

0261  0.0

0816  0.0

0915  0.0

0396  0.0

0392  0.0

0253  0.0

0099  0.0

0295  0.0

0741  0.0

0740  0.0

0416  0.0

0688  0.0

uency 

bility

pm） 

Fre

St

（p

QAM Q

48-R1 

6 of 45 

quency

tability

ppm） 
Ve

QPSK 

00449 P

00567 P

00168 P

00076 P

00664 P

00105 P

00617 P

00529 P

00467 P

00339 P

00655 P

00236 P

00297 P

quency

tability

ppm） 
Ve

QPSK 

00939 P

00119 P

00199 P

00867 P

00772 P

00876 P

00939 P

00131 P

00502 P

00616 P

00705 P

00824 P

00143 P

quency

tability

ppm） 
Ve

QPSK 

erdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

erdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

erdict



Norm

Extre

Extre

Extre

Extre

Extre

Extre

Extre

Extrem

Extrem

Extrem

BA

Tem

Norm

Extre

Extre

Extre

Extre

Extre

Extre

Extre

Extrem

Extrem

Extrem

 
 RF T

TA Techno
This report sh

mal（25℃）

me（55℃）

me（50℃）

me（40℃）

me（30℃）

me（20℃）

me（10℃）

eme（0℃）

me（-10℃）

me（-20℃）

me（-30℃）

25℃ 

Conditio

NDWIDTH 

mperature 

mal（25℃）

me（55℃）

me（50℃）

me（40℃）

me（30℃）

me（20℃）

me（10℃）

eme（0℃）

me（-10℃）

me（-20℃）

me（-30℃）

25℃ 

 
 

Test Report   

logy (Shangh
hall not be repr

 

Normal 

 

 

 

 

 

 

 

） 

） 

） 

LV 

HV 

on 

20MHz 

Voltage 

 

Normal 

 

 

 

 

 

 

 

） 

） 

） 

LV 

HV 

              

hai) Co., Ltd. 
roduced except 

12.06  
1.10  
5.32  
9.48  

17.88  
6.55  
1.46  
1.95  
8.13  
4.01  
3.39  
6.25  

12.59  

Freq.Erro

(Hz) 

64QAM 

17.00  
2.06  
2.41  

17.02  
8.04  
9.06  

15.41  
8.13  
4.56  
9.91  
5.88  

15.46  
10.92  

             

            
t in full, without

17.91 

2.39 

10.95 

6.77 

3.04 

8.25 

12.81 

5.48 

16.19 

4.57 

9.63 

17.00 

7.62 

r Freq.Erro

(Hz)

16QAM

10.17 

4.00 

12.35 

17.16 

17.90 

13.01 

16.37 

5.47 

6.71 

14.31 

14.06 

10.58 

2.47 

             

      TA-MB
t the written ap

 13.96

 11.19

 5.31 

 1.81 

 13.73

 1.02 

 14.23

 4.16 

 15.52

 15.21

 15.94

 17.21

 14.93

or Freq.Er

(Hz)

M QPSK

 15.24

 7.05 

 12.17

 8.86 

 3.96 

 9.97 

 9.94 

 9.29 

 8.45 

 14.30

 11.13

 16.32

 16.80

 
              

B-05-003R   
pproval of TA Te

6  0.006

9  0.000

 0.002

 0.005

3  0.009

 0.003

3  0.000

 0.001

2  0.004

1  0.002

4  0.001

1  0.003

3  0.006

rror
Freque

Stabi

（ppm

K 64QA

4  0.009

 0.001

7  0.001

 0.009

 0.004

 0.004

 0.008

 0.004

 0.002

0  0.005

3  0.003

2  0.008

0  0.005

     Report N

            
echnology (Shan

641 0.00

059 0.00

283 0.00

504 0.00

951 0.00

348 0.00

078 0.00

103 0.00

432 0.00

213 0.00

180 0.00

333 0.00

670 0.00

ency

ility

m） 

Frequ

Sta

（pp

AM 16Q

904 0.00

110 0.00

128 0.00

905 0.00

427 0.00

482 0.00

819 0.00

433 0.00

243 0.00

527 0.00

313 0.00

823 0.00

581 0.00

No.: R2008A054

    Page 37
nghai) Co., Ltd. 

0953  0.0

0127  0.0

0583  0.0

0360  0.0

0161  0.0

0439  0.0

0682  0.0

0291  0.0

0861  0.0

0243  0.0

0512  0.0

0904  0.0

0405  0.0

uency 

bility

pm） 

Fre

St

（p

QAM Q

0541  0.0

0213  0.0

0657  0.0

0913  0.0

0952  0.0

0692  0.0

0871  0.0

0291  0.0

0357  0.0

0761  0.0

0748  0.0

0563  0.0

0131  0.0

48-R1 

7 of 45 

00743 P

00595 P

00283 P

00096 P

00731 P

00054 P

00757 P

00221 P

00826 P

00809 P

00848 P

00916 P

00794 P

quency

tability

ppm） 
Ve

QPSK 

00811 P

00375 P

00647 P

00471 P

00210 P

00530 P

00528 P

00494 P

00449 P

00760 P

00592 P

00868 P

00893 P

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

erdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS



 
 RF T

TA Techno
This report sh

5.6 Spu

Ambient 

Method o

The EUT 

measurem

the 10th h

RBW is se

RBW is se

RBW is se

RBW is se

Of those d

The modu

configurat

Test setu

Limits  

Rule Part 

edge, whe

paragraph

Pa

Measurem

The asses

distributio

Test Report   

logy (Shangh
hall not be repr

urious Em

condition 

Tempera

23°C ~2

of Measurem

was connec

ment is carri

harmonic of 

et to 1 kHz (

et to 10 kHz

et to 100 kH

et to 1000 k

disturbances

ulation mode

tion. 

up 

27.53(m) 55

ere X is the 

h (m)(4) of th

art 27.53(m) 

ment Uncer

ssed measu

n is with the

              

hai) Co., Ltd. 
roduced except 

missions a

ature 

25°C 

ment 

cted to Spe

ed out using

the carrier. T

(0.009MHz~

z (0.15 MHz~

Hz (30MHz~1

Hz (above 1

s below (lim

e and RB all

5 + 10 log (P

greater of 6 

his section. 

Limit 

rtainty 

urement unc

e coverage f

Frequenc

9kHz-1GH

1GHz-27G

             

            
t in full, without

at Antenna

Relative 

45%~

ctrum Analy

g a spectrum

The peak de

~ 0.15 MHz),

~ 30 MHz)

1000 MHz)

1000MHz) 

it – 20 dB), t

ocation refe

P) dB on all 

megahertz 

ertainty to e

factor k = 1.9

cy 

Hz 

GHz 

             

      TA-MB
t the written ap

a Terminal

humidity 

~50% 

yzer and Ba

m analyzer.

etector is us

, 

the mark is 

er to section 

frequencies

or the actua

ensure 99.75

96.  

 
              

B-05-003R   
pproval of TA Te

s 

ase Station S

 The spectr

sed.  

not required

5.1, using t

s more than 

al emission b

5％ confiden

U

0

1

     Report N

            
echnology (Shan

Pressure

101.5kPa

Simulator vi

rum analyze

d for the EUT

he maximum

X megahert

bandwidth a

-2

nce level for

ncertainty 

0.684 dB 

1.407 dB 

No.: R2008A054

    Page 38
nghai) Co., Ltd. 

e 

a 

ia power Sp

er scans from

T. 

m output pow

 

tz from the c

as defined in

25 dBm 

r the normal 

48-R1 

8 of 45 

plitter. The 

m 9kHz to 

wer 

channel 

n 



 
 RF T

TA Techno
This report sh

Test Resu

Sweep the

the emiss

The signa

 
LTE B

LTE Ba

LTE B

 
 

Test Report   

logy (Shangh
hall not be repr

ult 

e whole freq

ions more th

al beyond the

Band 7 5MHz

and 7 5MHz 

Band 7 5MHz

              

hai) Co., Ltd. 
roduced except 

quency ban

han 20 dB b

e limit is car

z CH- Low 9

CH- Middle 

z CH-High 9

 

             

            
t in full, without

d through th

below the lim

rrier.  

9kHz~26GH

9kHz~26GH

9kHz~26GH

             

      TA-MB
t the written ap

he range fro

mit are not re

z LT

Hz LTE

z LT

 
              

B-05-003R   
pproval of TA Te

om 9kHz to 

eported. 

TE Band 7 1

E Band 7 10

TE Band 7 1

     Report N

            
echnology (Shan

the 10th ha

10MHz CH- 

0MHz CH- M

10MHz CH-H

No.: R2008A054

    Page 39
nghai) Co., Ltd. 

armonic of th

Low 9kHz~

Middle 9kHz

High 9kHz~2

48-R1 

9 of 45 

he carrier, 

26GHz 

~26GHz 

26GHz 



 
 RF T

TA Techno
This report sh

 
LTE Ba

LTE Ban

LTE Ba

 

Test Report   

logy (Shangh
hall not be repr

and 7 15MH

nd 7 15MHz

and 7 15MH

              

hai) Co., Ltd. 
roduced except 

Hz CH- Low 9

z CH- Middle

Hz CH-High 9

 

             

            
t in full, without

9kHz~26GH

e 9kHz~26G

9kHz~26GH

             

      TA-MB
t the written ap

Hz L

GHz LTE

Hz LT

 
              

B-05-003R   
pproval of TA Te

TE Band 7 2

E Band 7 20

TE Band 7 2

     Report N

            
echnology (Shan

20MHz CH-

0MHz CH- M

20MHz CH- 

No.: R2008A054

    Page 40
nghai) Co., Ltd. 

Low 9kHz~2

Middle 9kHz

High 9kHz~

48-R1 

0 of 45 

26GHz 

~26GHz 

~26GHz 



 
 RF T

TA Techno
This report sh

5.7 Rad

Ambient 

Method o

1. The tes

2. Below 1

meter awa

height, po

azimuth ra

and Horiz

TCBC Co

the chamb

the antenn

to 4 m, the

Vertical (V

3. A loop a

The log-pe

same pow

calculated

and the re

4. The EU

Set Test R

VBW=30k

VBW=3M

5. The EU

the freque

for the fre

constructe

input of th

the receiv

test shoul

6. A ampli

between t

Gain (Ga)

7. The me

Power(EIR

The meas

Power(EIR

8. This va

and know

Test Report   

logy (Shangh
hall not be repr

diates Spu

condition 

Tempera

23°C ~2

of Measurem

sting follows 

1GHz: The E

ay from the 

olarisation an

ange of turn

ontal (H). Ab

nf call of De

ber, 3 meter

na height, p

e azimuth ra

V) and Horiz

antenna, A l

eriodic ante

wer value on

d through the

eading of the

UT is then pu

Receiver or 

kHz 150kHz-

Hz for above

UT shall be r

ency band of

quency ban

ed to not inte

he substitutio

ver reach the

d be perform

ifier should b

the Amplifier

) and the Am

easurement 

RP)=PMea- 

surement res

RP)=PMea- 

lue is EIRP 

n input pow

              

hai) Co., Ltd. 
roduced except 

urious Em

ature 

25°C 

ment 

FCC KDB 9

EUT is place

antenna. Th

nd turntable 

table is 0° to

bove 1GHz:

ec. 2, 2014.)

r away from 

olarisation a

ange of turnt

zontal (H). 

og-periodic 

nna will be d

n the spectru

e level of the

e spectrum a

ut into contin

Spectrum R

-30MHz ,RB

e 1GHz And

replaced by 

f interest is 

d of interest

erfere with th

on antenna, 

e previously 

med by rotat

be connecte

r and the Su

mplifier Gain

results are o

PAg - Pcl +

sults are am

Pcl + Ga 

since the m

er. ERP can

             

            
t in full, without

mission 

Relative 

45%~

971168 D01

ed on a turn

he maximal e

azimuth. No

o 360°, and 

 (Note: the F

 The EUT is

the antenna

and turntable

table is 0° to

antenna or 

driven by a s

um analyzer 

e signal gen

analyzer or 

nuously trans

RBW=200Hz

BW=100kHz

d the maxim

a substitutio

placed at th

t is connecte

he radiation 

and adjust t

recorded (P

ting the test 

ed to the Sig

ubstitution A

 (PAg) shou

obtained as 

+ Ga 

mend as des

measuremen

n be calculat

             

      TA-MB
t the written ap

humidity 

~50% 

 v03r01 Sec

table 0.8 me

emission va

ormally, the 

the receive 

FCC’s perm

s placed on a

a. The maxim

e azimuth. N

o 360°, and 

horn antenn

signal gener

or receiver.

nerator, cabl

receiver. 

smitting mod

z,VBW=600H

z,VBW=300k

um value of

on antenna. 

e reference 

ed to the sub

pattern of th

the level of t

Pr). The pow

item and ad

gnal Source 

Antenna. The

uld be record

described b

cribed below

t is calibrate

ted from EIR

 
              

B-05-003R   
pproval of TA Te

ction 5.8 and

eters above 

alue is acqui

height rang

antenna ha

mission to us

a turntable 1

mal emissio

Normally, the

the receive 

na shall be s

rator and the

. The level o

e loss, the g

de at its max

Hz for 9kHz1

kHz for 30M

f the receive

In the cham

point of the

bstitution an

he antenna. 

the signal ge

wer of signal 

djusting the 

output port. 

e cable loss 

ded after tes

below: 

w: 

ed using an 

RP by subtra

     Report N

            
echnology (Shan

Pressure

101.5kPa

d ANSI C63

the ground 

red by adjus

ge of antenn

as two polari

e 1.5m as a

1.5 meters a

n value is ac

e height ran

antenna ha

substituted i

e level will b

of the spurio

gain of the s

ximum powe

150kHz , RB

Hz to 1GHz

er should be 

mber, an sub

e chamber. A

ntenna with a

A power (P

enerator out

source (PM

receiving an

And the cab

(Pcl) ,the S

st. 

antenna of k

acting the ga

No.: R2008A054

    Page 41
nghai) Co., Ltd. 

e 

a 

3.26 (2015). 

in the cham

sting the ant

a is 1 m to 4

zations Vert

an alternative

above the gr

cquired by a

ge of antenn

s two polariz

n place of th

be adjusted t

us emission

substitution a

er level durin

BW=10kHz, 

z and RBW=

recorded as

bstitution ant

An RF Signa

a cable that 

PMea) is app

tput until the

Mea) is recor

ntenna polar

ble should b

ubstitution A

known gain 

ain of the dip

48-R1 

 of 45 

mber, 3 

tenna 

4 m, the 

tical (V) 

e per 

round in 

adjusting 

na is 1 m 

zations 

he EUT. 

till the 

ns can be 

antenna 

ng the test. 

=1MHz, 

s (Pr). 

tenna for 

al source 

has been 

plied to the 

e value of 

rded. The 

rization. 

be connect 

Antenna 

(2.15 dBi) 

pole, ERP 



 
 RF T

TA Techno
This report sh

= EIRP-2.

The modu

configurat

Test setu

9KHz

30MH

Abov

Note: Area

 

Test Report   

logy (Shangh
hall not be repr

15dBi. 

ulation mode

tion. 

p 

z ~ 30MHz 

Hz ~ 1GHz 

ve 1GHz 

a side:2.4mX

              

hai) Co., Ltd. 
roduced except 

e and RB all

X3.6m 

             

            
t in full, without

ocation refe

             

      TA-MB
t the written ap

er to section 

 
              

B-05-003R   
pproval of TA Te

5.1, using t

     Report N

            
echnology (Shan

he maximum

No.: R2008A054

    Page 42
nghai) Co., Ltd. 

m output pow

48-R1 

2 of 45 

wer 

 

 

 



 
 RF T

TA Techno
This report sh

Limits  

Rule Part 

edge, whe

paragraph

 

Pa

Measurem

The asses

with the co

 

 

 

Test Report   

logy (Shangh
hall not be repr

27.53(m) 55

ere X is the 

h (m)(4) of th

art 27.53(m) 

ment Uncer

ssed measu

overage fac

              

hai) Co., Ltd. 
roduced except 

5 + 10 log (P

greater of 6 

his section. 

Limit 

rtainty 

rement unce

ctor k = ±1.96

 

             

            
t in full, without

P) dB on all 

megahertz 

  

ertainty to e

6, U= ±3.55

             

      TA-MB
t the written ap

frequencies

or the actua

nsure 95％

 dB. 

 
              

B-05-003R   
pproval of TA Te

s more than 

al emission b

confidence 

     Report N

            
echnology (Shan

X megahert

bandwidth a

-2

level for the

No.: R2008A054

    Page 43
nghai) Co., Ltd. 

tz from the c

as defined in

25 dBm 

e normal dist

48-R1 

3 of 45 

channel 

n 

tribution is 



 
 RF T

TA Techno
This report sh

 

Test Resu

Sweep th

the emis

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

LTE Band

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Note: 1.The

2. Th

 

Test Report   

logy (Shangh
hall not be repr

ult 

he whole fre

sions below

d 7 QPSK 5M

Frequency

(MHz) 

5065.8 

7598.6 

10130.6 

12675.0 

15210.0 

17745.0 

20280.0 

22815.0 

25350.0 

e other Spur

he worst em

d 7 QPSK 20

Frequency

(MHz) 

5052.4 

7605.0 

10140.0 

12675.0 

15210.0 

17745.0 

20280.0 

22815.0 

25350.0 

e other Spur

he worst em

              

hai) Co., Ltd. 
roduced except 

equency ban

w the noise fl

MHz CH-Mid

y SG 

(dBm) 

 -57.74  

 -56.08  

 -50.32  

 -43.86  

 -49.99  

 -47.43  

 -- 

 -- 

 -- 

rious RF Rad

ission was f

0MHz CH-M

y SG 

(dBm) 

 -58.26  

 -53.16  

 -46.81  

 -48.58  

 -49.04  

 -45.48  

 -- 

 -- 

 -- 

rious RF Rad

ission was f

             

            
t in full, without

nd through t

loor will not 

ddle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 9

2.50 11

4.20 12

5.20 12

5.50 14

5.70 14

-- 

-- 

-- 

diated emiss

found in the 

Middle, RB 1

Cable 

Loss 

(dB) 

G

(d

2.00 10

2.50 11

4.20 12

5.20 14

5.50 13

5.70 12

-- 

-- 

-- 

diated emiss

found in the 

             

      TA-MB
t the written ap

the range fro

be recorded

Gain 

dBi)

Ant

Polar

.15 Hori

1.35 Hori

2.05 Hori

2.85 Hori

4.23 Hori

4.15 Hori

-- 

-- 

-- 

sions level is

antenna is H

Gain 

dBi)

Ant

Polar

0.15 Hori

1.35 Hori

2.05 Hori

4.85 Hori

3.23 Hori

2.15 Hori

-- 

-- 

-- 

sions level is

antenna is H

 
              

B-05-003R   
pproval of TA Te

om 9kHz to 

d in the repo

tenna 

rization

E

L

(d

izontal -5

izontal -4

izontal -4

izontal -3

izontal -4

izontal -3

-- 

-- 

-- 

s no more th

Horizontal p

tenna 

rization

E

L

(d

izontal -5

izontal -4

izontal -3

izontal -3

izontal -4

izontal -3

-- 

-- 

-- 

s no more th

Horizontal p

     Report N

            
echnology (Shan

the 10th ha

ort. 

EIRP

Level

dBm)

Lim

(dBm

50.59 -25.

47.23 -25.

42.47 -25.

36.21 -25.

41.26 -25.

38.98 -25.

-- -- 

-- -- 

-- -- 

han noise flo

position. 

EIRP

Level

dBm)

Lim

(dBm

50.11 -25.

44.31 -25.

38.96 -25.

38.93 -25.

41.31 -25.

39.03 -25.

-- -- 

-- -- 

-- -- 

han noise flo

position. 

No.: R2008A054

    Page 44
nghai) Co., Ltd. 

armonic of th

mit 

m) 

Margin

(dB) 

.0  25.59 

.0  22.23 

.0  17.47 

.0  11.21 

.0  16.26 

.0  13.98 

-- 

-- 

-- 

oor. 

mit 

m) 

Margin

(dB) 

.0  25.11 

.0  19.31 

.0  13.96 

.0  13.93 

.0  16.31 

.0  14.03 

-- 

-- 

-- 

oor. 

48-R1 

4 of 45 

he carrier, 

n Azimuth

(deg)

 180 

 225 

 45  

 135 

 90  

 180 

-- 

-- 

-- 

n Azimuth

(deg)

 180 

 270 

 315 

 45  

 225 

 0  

-- 

-- 

-- 



S

C

 
 RF T

TA Techno
This report sh

6 Ma

Name

Base Sta

Simulat

Power Sp

Spectrum An

Signal Ana

Loop Ante

Trilog Ante

Horn Ante

Horn Ante

Signal gene

Climatic Cha

Preampf

MOB COM

DC SUPP

RF Cab

Softwar

 

 

 

Test Report   

logy (Shangh
hall not be repr

ain Test I

e  M

tion 

or 

litter 

nalyzer 

alyzer 

enna SC

enna SC

enna 

enna E

erator 

amber 

flier 

MMS  

PLY 

ble 

re  

              

hai) Co., Ltd. 
roduced except 

nstrume

Manufactur

R&S 

Hua Xiang

Key sight 

R&S 

CHWARZBE

CHWARZBE

R&S 

ETS-Lindgre

R&S 

ESPEC 

R&S 

Keysight 

Agilent 

R&S 

             

            
t in full, without

ents 

rer 

C

g SHX

N

F

ECK FM

ECK VU

H

en 3

SM

S

S

6

SM

E

******END

             

      TA-MB
t the written ap

Type 

MW500 

X-GF2-2-13

N9010A 

FSV30 

MZB1519 

UBL 9163 

HF907 

3160-09 

MB 100A 

SU-242 

SCU18 

66319D 

MA 15cm 

EMC32 

  

D OF REPO

 
              

B-05-003R   
pproval of TA Te

Seria

Numb

11382

101201

MY50210

10081

1519-0

9163-2

10272

001026

10259

930005

10232

MY43004

0001

9.26.0

ORT ****** 

     Report N

            
echnology (Shan

al 

er 

Ca

24 202

01 

0259 202

5 201

047 201

201 20

23 20

643 201

94 202

506 201

27 202

4105 202

 202

0 

No.: R2008A054

    Page 45
nghai) Co., Ltd. 

libration 

Date 

20-05-18 

/ 

20-05-18 

19-12-15 

17-09-26 

17-11-18 

18-08-11 

18-06-20 

20-05-18 

17-12-17 

20-05-18 

20-05-18 

20-06-12 

/ 

48-R1 

5 of 45 

Expiration

Date 

2021-05-17

/ 

2021-05-17

2020-12-14

2020-09-25

2020-11-17

2021-08-10

2021-06-19

2021-05-17

2020-12-16

2021-05-17

2021-05-17

2020-12-11

/ 

n

7

7

4

5

7

0

9

7

6

7

7

1




